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DEFLECTION AND ELASTIC MODULUS IN REPEATED PLATE-LOADING TESTS ON
MODEL ASPHALT PAVEMENTS

Eizaburou HIROTSU  Nobuyuki YOSHIDA Masaru NISHI and Hideya KANKI

To evaluate the behavior of asphalt pavement in high temperature based on deflection just like FWD a repeated plate-
loading test was carried out on relatively-large scaled model asphalt pavements with 4 different sections under three different
temperatures conditions, as immediately after construction, normal temperature and 60 . As a result, a large deflection
near the loading plate took place for the temperature condition of immediately after construction. But as temperature goes
down, the deflection decreases near the loading plate and a bit increases away from the loading plate due to rejuvenation of
the stiffness, as load transmissibility of asphalt mix layer accompanied with temperature decrease. From the back-analysis
of measured deflection, a tendency was observed that the elastic modulus asphalt mix layer decreased with its average
temperature and that the estimated values of elastic modulus were a bit larger than those of past studies at a relatively high
temperature. It was also indicated that there was a room for research and investigation on the back-analysis method and
interpretation of the test results on ground that the modified asphalt mix layer was a bit more sensitive to temperature than
the straight one exhibiting a bit lower elastic modulus at a relatively high temperature, which seem to contradict the reality.
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